eeeeeeeeeeee

KURRI KURRI
ALUMINIUM SMELTER
DECOMMISSIONING,
DEMOLITION AND
REMEDIATION
LEACHATE
MANAGEMENT PLAN

Confidential



KURRI KURRI ALUMINIUM SMELTER
DECOMMISSIONING AND DEMOLITION
LEACHATE MANAGEMENT PLAN

Ref

Document ID

Revision
Date

Made by
Checked by
Approved by

Description

Ramboll Australia
Level 2, Suite 18
50 Glebe Road

PO Box 435
The Junction
NSW 2291
Australia

318000533

Hydro Kurri Kurri SWMP_Appendix 1_FINAL_V 1_Leachate
Management Plan_20230810.docx

Final Rev 1

10/08/2023

C Whitehill / C Lawrence

S Taylor

F Robinson

Ramboll was engaged by Hydro Aluminium Kurri Kurri Pty Ltd to
prepare an Environmental Management Plan (EMP) to describe
how environmental management will be undertaken at the former
[...]
Hydro Kurri Kurri SWMP_Appendix 1_FINAL_V 1_Leachate Management Plan_20230810.docx
Confidential



ENVIROPACIFIC

Water Treatment Plant Management Plan

HAKK Temporary Water Treatment Plant (TWTP)

Document Number 105079-Q-1000

Revision Date Prepared | Reviewed | Approved | Issue Description
Draft issued to
A 29/09/2021 AB PP
Daracon/HAKK for comment
Revised document after
B2 12/12/2021 | PP

Hydro/Rambol comments

enviropacific.com.au

Start Safe Stay Safe




ENVIROPACIFIC

Table of Contents

1Y 3 = - | 4
1.1 (oo 13 o (o] o ISR 4
1.2 PrOJECE SUMIMAIY ...ueiiiiieeeeeee et e e et e e e e e e e e e e e aaaa e e e e eeeeeeessssaneaaaaeeeennes 4
1.3 Objectives Of the Plan..........ooooiiiiiiiiiiiiiee e 5

72 N4 I o == ' o 7
2.1 DISCNAIGE CrIEEIIA ...ttt nnnnes 7
2.2  Treatment System COmMPONENES .......ccoiiiiiiiiee e 8
2.3 DeSigN CapaCity......ccoeiiiiiiiiiiiiiiiiee e 8
2.4 ProCess DESCIIPLION .......couiiii e e e e e e e e e e e e e e e eaas 8
2.5 By-Product Management & DiSPOSal...........coooiiiiiiiiiiiiiiiiiiiiiieeeeee 10

3 Commissioning & Testing Plan.........ccco s 12
3.1 (7= 1T = | U 12

3.1 INFOAUCHION ... 12

B T O oo ] o T 12
T o (=0T T = (o] o O RPPRRR 13
3.2.1 Commissioning team roles and responsibilities ............cccccvii 13
3.2.2 Reviewing and updating engineering information................ccccoooiriiiiiii e, 16
3.2.3 Commissioning Documentation..............ooooiiiiiiiii 16
I @ o T=T =Y (ol I =1 1 1o Vo PSPPSR 16
3.2.5 Safety during commissioning actiVities. ... 17
3.2.6 Environmental conSIderations ............coooiiiiiiiiiiiii e 17
Chemical spill prevention and CONrol............ooo o 17
Disposing process streams during COMMISSIONING ... ..ccvuuuuiiiiiiiiieeeeiiiie e e e eeie e e eena e eeeanaeeaees 18
3.3  Implementation / COMMISSIONING ......ccoiiiiiieeeee e 19
3.3.1  COmMMISSIONING PRASES .....coeeeieeeieie et e e e e e e e e e e e e e e e e e ennnaanas 19
Pre-COMMISSIONING ...ttt 19
Dry COMMUSSIONING ...euuieieeeeee ettt e et e e e e e e e et e e e e e e e e eeeeeassaa e eeeaeaeeesasssanaaaaaaeeeennns 19
Wet commissioning with potable water: ... 19

e FeTeToT TSR oTo] o1 0 0T 1S TS] o] 11 o [P 19
PerformanCe tESHING ...... ... i nnne 20
B4 ClOSE QUL 22
3.4.1 Completion of punch list iteMS .......ooi i 22
3.4.2 CommiSSIONING REPOI......coiiiieeie et e e e e e e e e e e e e eennnnaaas 22
4 Operation Of TWTP ... s r s s s s e e s nmmmn e 23
4.1.1 Operation team roles and responsibilities ...............coeeiiiiiiiiiii e 23
4.2  Ongoing Operation & MaintenancCe...............coooiiiiiiiiiiiiiii e 23
4.3  Operational MethodolOgYy ..........uuuiiiiiiiiiieee e e e e e e e 25
4.4  Monitoring and Alarms Management...........coooiiiiiiiiiiiiiiiieee e 26
L I = Yo o [N (== o 1o Vo PPN 27
4.6  Enviropacific Contact LISt ............iiii oo 29

5 Decommissioning Of the TWTP......iiiirrcccs s e e e nnnnanas 30
5.1 110 1= L1 1SRRI 30
5.2  By-Product Management & DiSPOSal.........cooouuiiiiiiiiii i 30
5.3 Roles and ResponSibDIlItIES.........ooeueeiiiee e 30

Page 2 of 31 105079-Q-1000 DRAFT Water Treatment Management Plan_Rev.B2.docxevA



ENVIROPACIFIC

6 Appendices

Page 3 of 31

105079-Q-1000 DRAFT Water Treatment Management Plan_Rev.B2.docxevA



ENVIROPACIFIC

SERVICES

1 General

1.1 Introduction

This Water Treatment Management Plan document has been prepared to provide design, commissioning,
testing and operational methodology for the Temporary Water Treatment Plant (TWTP) that is to be
constructed on site for the Hydro Aluminium Kurri Kurri (HAKK) Remediation Smelter Project.

1.2 Project Summary

The Hydro Aluminium Kurri Kurri (HAKK) Remediation Smelter Project will include the construction of an
onsite Temporary Water Treatment Plant (TWTP) to treat leachate produced from the site to a quality suitable
for discharge to the environment. The TWTP is expected to remain in operation for up to three years.

Figure 1 Site map showing location of the TWTP

Enviropacific is contracted to supply and install (including mechanical and electrical works) the TWTP as well
as operate and maintain the system including supply of chemicals and materials as required throughout the

duration of the project.

The proposed treatment system will be automated with each piece of the plant being controlled by

Programmable Logic Controllers (PLC) which also allow for remote data access, remote monitoring/control

Page 4 of 31 105079-Q-1000 DRAFT Water Treatment Management Plan_Rev.B2.docxevA



ENVIROPACIFIC

and process alarms and interlocks. Site attendance will be required for the operation of the plant to allow for
the chosen batch operation methodology, process optimisation, various cleaning cycles and maintenance

tasks.

The plant is expected to treat and discharge a maximum of 2,400 kL/month. Based on estimates of leachate

generation from the relevant Project elements the TWTP will require an estimated capacity of 30 kL/day.

Once the TWTP has been installed a series of testing, commissioning and process proving processes will

be conducted to ensure the system meets the design and performance requirements.

The TWTP will be supplied with leachate from a 1ML Capacity Leachate Holding Pond and includes 4 x
100kL capacity Treated Water Tanks which will be filled in batches to allow for sampling and testing of treated
water to occur prior to discharge both during commissioning and normal operation. After successful
commissioning of the TWTP has been completed, the batch tested treated water will be discharged via

gravity from Treated Water Tanks to the chosen environmental discharge point.

1.3 Objectives of the Plan

The primary objective of this plan is to describe how the design, commissioning, testing and operational
methodology for the TWTP. It is also to address the requirements of Condition B19A of the development
consent for SSD 6666 (through Modification 1). The following table identifies these requirements, and where

they are addressed in this plan.

Condition Where addressed in this plan

B19A. Prior to operation of the Temporary Water Treatment Plant (TWTP), the Applicant must prepare, to
the satisfaction of the Planning Secretary, a TWTP Management Plan that includes, but is not limited to,
details regarding treatment processes and commissioning and operation stage management protocols.

The TWTP Management Plan must be prepared in consultation with the EPA and include, at a minimum:

(a) specifications and final design details of the TWTP, including Section 2
ection
expected treatment performance for all pollutants of concern;

(b) a TWTP commissioning stage monitoring program that .
, Section 3
includes:

i. the collection and collation of data on both the influent and
. Section 3.3
treated effluent quality for all pollutants of concern; and

Page 5 of 31 105079-Q-1000 DRAFT Water Treatment Management Plan_Rev.B2.docxevA



ENVIROPACIFIC

Condition

Where addressed in this plan

ii. a verification process to ensure that the treated water quality is
consistent with the ‘Treated Leachate Target Values’ (Document:
Hydro Kurri Kurri Aluminium Smelter Remediation-Mod-1 (SSD-
6666-Mod-1): Additional Information, dated 31 July 2021) before
discharge to the North Dam

Section 3.3

(c) a TWTP operational stage monitoring program that ensures
each treated effluent batch meets all the ‘Treated Leachate

Target Values’ prior to discharge to the North Dam;

Section 4.3

(d) protocols and operational rules in the event the treated effluent
does not meet all the ‘Treated Leachate Target Values’ including

but not limited to:

Section 4

i. recirculation through the TWTP

Section 4.3

ii. offsite removal by tanker for disposal at a licensed facility

Section 4.2

(e) details of the timing and implementation of decommissioning
of the TWTP

Section 5

As required by Condition 19A Hydro consulted with the Environment Protection Authority (EPA) during

preparation of this Water Treatment Management Plan. As noted in the correspondence provided in

Appendix 3 the EPA had no comments on specific content for the plan.

Page 6 of 31 105079-Q-1000 DRAFT Water Treatment Management Plan_Rev.B2.docxevA



ENVIROPACIFIC

SERVICES

2 TWTP Design

2.1 Discharge Criteria

The discharge criteria for the TWTP system is as per Table 1: Treated Leachate Target Values shown below:

Table 1 Treated Leachate Target Values

Paremeter Units of Measure Limit
Fluoride mg/L 15
Free Cyanide mg/L <0.005
Total oils and grease - No visual sheen
pH - 6.5-8
Total Suspended Solids (TSS) mg/L <50
Total Dissolved Solids (TDS) mg/L None specified
Total Polyaromatic Hydrocarbons (PAHs) ug/L LOR (<1)
Total Recoverable Hydrocarbons (TRH) ug/L LOR (<100)
Aluminium mg/L 5
Arsenic mg/L 0.1
Beryllium mg/L 0.1
Boron mg/L 0.5
Cadmium mg/L 0.01
Chromium mg/L 0.1
Cobalt mg/L 0.05
Copper mg/L 0.2
Iron mg/L 0.2
Lead mg/L 2
Lithium mg/L 2.5
Manganese mg/L 0.2
Mercury mg/L 0.002
Molybdenum mg/L 0.01
Nickel mg/L 0.2
Selenium mg/L 0.02
Uranium mg/L 0.01
Vanadium mg/L 0.1
Zinc mg/L 2
PFOS and PFHxS ug/L 0.07%
PFOA pg/L 0.561

Note:

1. The ADWG for PFAS and PFHxS and PFOA has been adopted for discharge

Page 7 of 31 105079-Q-1000 DRAFT Water Treatment Management Plan_Rev.B2.docxevA



ENVIROPACIFIC

2.2 Treatment System Components
The TWTP is comprised of the following main components:

e Leachate Holding Pond (1 ML capacity)
¢ Flow Balance Tank (50 kL capacity) & Recirculation system for pH adjustment
e Chemical dosing including storage and dosing pump systems for:
o Acid (1,000L capacity)
o Caustic (1,000L capacity)
o Coagulants (500L capacity)
o Oxidant (500L capacity)
o Flocculent (500L capacity)
e Reaction Tank and Clarifier for precipitation and removal of large flocs
o LDAF with scraper for removal of remaining flocs, fine solids, grit removal and any oils and greases
¢ Sludge Dewatering bags for sludge removal
e Break tanks (3 x 10 kL capacity) with Recirculation systems for pH adjustment
e Media Filtration & lon Exchange Filtration — Removal of suspended solids, dissolved contaminants
and polishing
e Treated Water Tanks (4 x 100kL capacity)
o Filled in batches where samples will be taken and analysed prior to discharge to the

licensed discharge point.

2.3 Design Capacity

The maximum hydraulic capacity of the TWTP is 3L/s however the plant is designed and expected to treat
and discharge a maximum of 2,400 kL/month. Based on estimates of leachate generation from the relevant

Project elements the TWTP will require an estimated capacity of 30 kL/day.

2.4 Process Description

The purpose of the TWTP is to treat water from a 1ML capacity Leachate Holding Pond to produce treated

water to meet the requirements outlined in Table 1 Treated Leachate Target Values

Leachate from the Leachate Holding Pond (1ML capacity) will be pumped to a 50kL Flow Balance Tank. At
the inlet of the Flow Balance Tank the water will be sampled to take a representative sample of the raw
leachate. The contents of the Flow Balance Tank is recirculated using a Recirculation Pump which allows
the contents of the tank to be dosed with Acid (pH adjustment) and an Oxidant (To assist with the

Oxidation of Cyanide) to start the pre-treatment process. The contents of the Flow Balance Tank is pH

Page 8 of 31 105079-Q-1000 DRAFT Water Treatment Management Plan_Rev.B2.docxevA



ENVIROPACIFIC

adjusted to ensure that the high-pH leachate is optimized to remove targeted contaminants during the pre-

treatment steps.

A Clarifier Feed Pump will pump water from the Flow Balance Tank to a Reaction Tank and Clarifier. The
Clarifier Feed Pump will be interlocked if the pH of the leachate in the Flow Balance Tank is not within the
operator set points. Coagulants and polymer are dosed in the feed pipework of the Reaction Tank to target
the precipitation and removal of bulk solids as well as other contaminants including heavy metals and
Fluoride. The Clarifier is designed to remove bulk solids that will settle out and reduce solids loading on the
Dissolved Air Flotation (DAF) system. Water from the clarifier enters the DAF where any remaining fine and

bulk solids, oils and grease will be removed via both flotation and settling.

DAF product water is collected in a Break Tank which includes a Recirculation Pump which operates to
continuously provide a well-mixed tank and to allow pH adjustment of the Break Tank if required. Both Acid
and Caustic can be dosed in to this Recirculation pipeline if required to meet the pH setpoint inputted at the
control panel by the Operator. The pH of the water in the Break Tank is controlled to ensure an optimum
pH level is maintained to feed water to Container 1 and Container 2 to ensure the selected Multimedia and
lon Exchange Resins in these systems are able to target specific contaminants of concern. A Filter Feed
Pump in each Container will draw water from the Break Tank and pump it through the filter vessels to the

next Break Tank.

Container 1 and 2 include Zeolite filtration, Granular Activated Carbon (GAC) filters as well as IX resins.
GAC removes a range of compounds including dissolved phase hydrocarbons, fluoride and cyanide
through the process of adsorption. Organic and inorganic compounds in the water are attracted to the

surface of the activated carbon.

The second Break Tank also includes a Recirculation Pump which operates to continuously provide a well-
mixed tank and to allow pH adjustment of the Break Tank if required. Both Acid and Caustic can be dosed
in to this Recirculation pipeline if required to meet the pH setpoint inputted at the control panel by the
Operator. The pH of the water in the Break Tank is controlled to ensure an optimum pH level is maintained
to feed water to Container 3 to ensure the selected Multimedia and lon Exchange Resins in these systems
are able to target specific contaminants of concern. Different resins are more effective at certain pH levels
so the pH adjustment in the Break Tanks is an important part of the treatment process. IX resins have been

selected to target:

e Cyanide
e Fluoride
e Uranium

e Heavy metals

Page 9 of 31 105079-Q-1000 DRAFT Water Treatment Management Plan_Rev.B2.docxevA



ENVIROPACIFIC

¢ PFOS and PFOA

A Filter Feed Pump in Container 3 will draw water from the second Break Tank and pump it through the
filter vessels to the Treated Water Tanks. The Treated Water Tanks will include 4 x 100kL capacity tanks.
The operation of the Treated Water Tanks will be manual and they will be isolated by the operator to
ensure that only one tank is being filled at a time. Each of the tanks will have a Level Transmitter in them to
alert and operator and to stop the Filter Feed Pump of Container 3 if the tank reaches capacity. If a tank
reaches capacity, the operator will isolate the tank and open another tank to allow another batch process to
occur.

Once a tank reaches capacity, a Recirculation Pump will be connected to the tank to mix the tank to ensure
that a representative sample of the water in the tank can be taken. This water will be sent for analysis at
the lab and if the water is suitable it will be gravity discharged to the environment.

If the water quality is not at the required discharge limits, the water in the treated water tank will be pumped
back to the Leachate Holding Pond for re-treatment.

2.5 By-Product Management & Disposal

Sludge will be produced in the form of settled solids from both the Clarifier and DAF units. Sludge will be
pumped out from the bottom of the Clarifier and DAF unit and into a sludge dewatering Geotube. The
removed sludge will be dried and disposed of within the Containment Cell while available and to an offsite
licensed waste facility when the Containment Cell has been capped. The filtered leachate will then pass

back through the pre-treatment system.

Another by-product which will be generated by the TWTP is filter media which will be sucked out of the filters
for disposal when required. The filter media will only be removed when “breakthrough” has occurred.